
RTSPN090
RTSPN089

RTSPN089

DRIVER SIDE
A

2,3,4
2,3,4

4,6
4,6(DRIVER)

1,3,5

4,6

2,3,4

FRONT

Single T-bolt
Nutserts

B

1,3,4

2,3,4

Triple T-bolt

1,3,4

2,3,4

C

23 1/4"

DISCLAIMER: USE ONLY COMPONENTS
 AND HARDWARE SUPPLIED .

NO SUBSTITUTIONS.

LOOSE FIT ALL COMPONENTS. 
DO NOT TIGHTEN UNTIL ALL 

COMPONENTS ARE INSTALLED 
AND ADJUSTED.

DS02-031 2016-2021 Dodge Ram 1500/2500/3500 Crew
Cabs Installation Instructions



A

M8 LOCK WASHER

M8-1.25 x 20MM 
HEX HEAD BOLT

M8 FLAT WASHER

M8-1.25 HEX HEAD NUT

M8 LOCK WASHER

M8 FLAT WASHER

RTSPN175 - M8 RT STEP 
MOUNTING T-BOLT

M8 PLASTIC PUSH NUT


